



BRICK & MORTAR RESEARCH LABORATORY

A trading division of Tamli Pty Ltd. ACN 096 925 325 ABN 54 273 292 917

FACTORY 2, 2 HORNE ST HOPPERS CROSSING VIC 3029 PH/FAX: (03) 9369 8018 MOB: 0419 592 838 EMAIL: bmrl@bigpond.com WEBSITE: bmrl.com.au

Page 1 of 1

TEST CERTIFICATE NO 6811

DATE: 3/10/05

SLIP RESISTANCE OF SURFACE COATING

CLIENT: Ability Building Chemicals
133-135 Northern Rd
West Heidelberg Vic 3081

SAMPLE: Surface coating referred to as "The Paint", applied to the smooth side of fibro-cement sheeting.

SAMPLER: Client

RECEIVED: 26/8/05

DATE OF TESTING: 30 September 2005

TEST

METHOD OF TEST

Determination of:

Slip resistance classification of new pedestrian surface materials

AS/NZS 4586-2004 Appendix A

SLIP RESISTANCE OF NEW PEDESTRIAN SURFACES

Type of test: Unfixed test specimens
Location of test: Laboratory Test rubber: TRL
Laboratory temperature: 21°C (The results have been temperature-corrected to 20°C)

Specimen no.	1	2	3	4	5
British Pendulum No.	81	83	82	82	77

Mean British Pendulum No.: 81

Classification: V

Contribution of the floor surface to the risk of slipping when wet: Very low

NATA Accredited Laboratory Number 658

The tests, calibrations or measurements covered by this document have been performed in accordance with NATA requirements which include the requirements of ISO/IEC 17025 and are traceable to Australian national standards of measurement. This document shall not be reproduced, except in full.



Stuart Errey
MRACI, C Chem
Director